
  

 
 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

Tetra Tech International Development 

Economic Resilience Initiative - 
Infrastructure Technical Assistance  
TA2017141 R0 ERI 
 
Task 1.15: AAWDC Project – Final 
Environmental and Social Impact Assessment 
Report 
Date issued: 05th April 2022 



 
Economic Resilience Initiative  
– Infrastructure Technical Assistance  
 
 

 

This technical assistance operation is financed under the EIB’s Economic Resilience Initiative (ERI). The ERI is EIB’s 
response to the European Council’s call to intensify its support for the EU’s neighbourhood, in pursuit of economic 
growth and the achievement of the sustainable development goals (SDGs). The objective of this initiative is to rapidly 
[...]
pipeline will remain in operation. This can help ensure improved levels of dilution/near-field mixing when the 
plant is operating at a reduced capacity. Based on the preliminary design calculations, each diffuser section 
will indicatively consist of 8 sets of twin-port risers (or twin-riser pairs) of nominal diameter of 300 mm, which 
will be equally-spaced along the 86 m long diffuser section. The first riser will be located in around 25 m water 
depth. Consideration will be given so that the diffuser risers/ports be shrouded with a protective cowl to guard 
against being snagged by nets/cables etc from unauthorised vessels that may encroach into the diffuser area. 
Moreover, the diffuser area can be determined to be a restricted area and marked with buoys to be an 
exclusion area.  
 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 23 

2.2.1.2. Onshore Facilities  

2.2.1.2.1. Intake Pumping Station  

The intake pumping and screening systems will be designed to deliver sufficient raw seawater to the RO 
Desalination Plant to allow continuous operation. The raw seawater pumping, and screening system will 
comprise bar screens, traveling screens with wash pumps, intake seawater pumps, and biofouling control. 

a. Screening System 

Screens will be of a robust design and proven for use in seawater intakes. They will automatically remove 
debris to protect downstream equipment from damage and to prevent the entrainment of large solids. Screen 
mesh sizing will be selected to ensure sufficient removal of marine debris to protect the plant while preventing 
blinding of the screens. 

b. Intake Pumping System (IPS) 

Seawater pumps will be designed to deliver sufficient raw seawater to the RO Desalination Plant even with 
one unit out of service. They will be capable of stable operation over the expected range of desalinated water 
production from 150 MCM/y to 300 MCM/y and expected sea level conditions. 

There will be suitable provision for ease of operation, maintenance, and cleaning of the intake pipelines from 
the intake towers to IPS, including the provision for a chlorination system and a pig-launching and receiving 
system. A chlorination system will be only provided unless manual cleaning by divers and/or mechanical 
cleaning through pigging are not technically feasible. The pig receiving station will be installed at the RO 
Desalination Plant for the pigging of the intake pipelines connecting the IPS to the Desalination Plant site. 

Annex 3 shows the site layout configuration related to the IPS as provided by the Project design team. 

2.2.1.2.2. Sea water and brine conveyance pipelines from the IPS to the SWRO desalination plant and 
from the SWRO desalination plant to the brine outfall system 

According to the preliminary design, there will be two (2) seawater pipelines from the IPS to the RO 
Desalination Plant of 2,700 mm OD each, which will be placed on the same trench of an average depth of 5 
m. A width of approx. 10 m will be required for the installation of said seawater pipelines. Annex 4 illustrates 
the plan and profile of the seawater conveyance pipelines. In addition, there will be one (1) brine conveyance 
pipeline from the RO Desalination Plant to the IPS of 2,700 mm OD, which will be placed on the same trench 
as the seawater pipelines of an average depth of 5 m. A width of approx. 5 m is required for the brine pipeline. 
Annex 5 illustrates the plan and profile of the brine conveyance pipeline. 

A 40 m right of way (ROW) is foreseen for the installation of both seawater and brine pipelines. However, this 
will need to be further verified during the detailed design. Should there be traffic restrictions within the industrial 
area, consideration will be given so that every pipe is installed in a single trench, which will need only 5 m 
width, so that a 25 m road corridor is maintained. 

2.2.1.2.3. SWRO Desalination Plant 

The AAWDC Project will be implemented in one phase and will provide 300 MCM/year of potable water to 
Amman, Aqaba, and other cities along the pipeline route from a new reverse osmosis desalination plant located 
at the new industrial area of Aqaba to address the current water supply gap. 

The selected treatment process will achieve the treated water quality goals for the Project while operating at 
the maximum production capacity. The design will ensure that the drinking water as well as brine discharge 
quality requirements set forth in the ESIA, ESMP and any other applicable permits, and the other performance 
guarantees for the AAWDC Project are maintained at all times. 

Desalinated and remineralized finished water will be pumped to the delivery points and turn-outs via the 
conveyance system while the brine and certain liquid residuals from the Desalination Plant will be discharged 
into the Gulf of Aqaba to the Red Sea as dictated by the permits. 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 24 

Design Flows  

The SWRO desalination plant will be designed to produce 300 MCM/year of treated water in one phase. The 
system will be designed to achieve 97% availability and an overall plant recovery efficiency to product water 
ranging from 42% to 45%. 

Treatment Process 

The key water treatment process steps consist of seawater pre-treatment, single pass RO, water post-
treatment stabilization, and finally product water disinfection to provide a disinfectant residual in the distribution 
system. The overall treatment plant recovery will achieve a minimum 42% recovery. The SWRO plant will also 
include an on-site Solids Treatment System for the processing of process waste effluent streams (i.e., filters 
backwash effluents, neutralized effluents from the cleaning of membranes (CIPs), and post-treatment 
backwash effluents). Neutralized organic membrane cleaning waste will be conveyed to onsite evaporation 
ponds. Generated wastewater of domestic origin will be conveyed to an on-site Wastewater Treatment 
System. Annex 6 shows a flow diagram of the entire treatment process.  

Based on the preliminary design report for the desalination plant dated September 2021, the RO Desalination 
Plant is divided into two identical halves each with 150 MCM/y capacity, one located at the north side of the 
platform and the other at the south side. Both plants are independent, but the process train is the same for 
both including pre-treatment, RO treatment, post-treatment and treated water pumping to the Treated Water 
Storage. The Chemical Storage Building,the Solids Treatment Plant and the domestic Wastewater Treatment 
System are common for both plants. 

Pre-treatment System 

The Pre-treatment System will ensure that the raw water quality that is supplied to the SWRO will not result in 
damage or abnormally high fouling or scaling to the SWRO membranes and will allow sustained operation 
between clean-in-place (CIP) events of the RO membranes. The Pre-treatment System will include various 
necessary components, some of which are mandatory, as described below. A Raw Water quality monitoring 
system at IPS and upstream of the pre-treatment at the RO Desalination Plant will be also included in the 
system. 

1. Coagulation and Flocculation 

The treatment process will consider the addition of a coagulant, and coagulant aid, if deemed necessary, 
based on the selection of downstream processes. In the case where coagulant is used, the concentration of 
the metal coagulant in the discharge to the outfall shall comply with all pertinent regulations. If necessary to 
improve filter performance, acid addition to adjust the coagulation pH may be used. To guarantee the 
generation of appropriately sized floc, adding a coagulation, and/or flocculation chambers, upstream of the 
GMF or UF system may be considered. 

2. Clarification System 

Based on the expected raw water quality, the use of a clarification system based on either flotation or 
sedimentation principles may be included. It may be possible to bypass the clarification system during specific 
raw water quality periods. 

3. Automatic Strainers 

The feed water to the filtration system will pass through automatic strainers if the selected pre-treatment 
consists of a polymeric UF membrane filtration system. If the filtration consists of one or more stages of 
granular media filtration system or a ceramic UF membrane system, automatic strainers are not required. 

The strainers will automatically backwash based upon a timer or differential pressure reading to remove 
accumulated solids from the screening element. To protect the UF membranes from debris and macroparticles 
in the feed water that could cause damage and/or excessive fouling of the UF membranes, strainers with a 
maximum screen size of 150 micrometers (μm) will be provided upstream of the membrane skids. 

4. Filtration 

The pre-treatment process will include a filtration system to provide high-quality feed water to the SWRO 
system. The Filtration System may consider either one-stage or two-stage GMF, a combination of media 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 25 

filtration and UF membrane filtration, or UF membrane filtration. Microfiltration (MF) may also be used in lieu 
of UF. The selected filtration system shall consistently meet the required total suspended solids (TSS) and 
SDI15 limits for filtered water to ensure stable performance of the RO System.  

4.1 Granular Media Filtration System 

If a GMF system is selected, either gravity or pressurized, the system will be designed to achieve the AAWDCP 
performance guarantees. GMF filters will be of the deep bed multimedia (anthracite over sand) type, with a 
graded gravel support layer. 

Provisions for backwash by air scouring, followed by simultaneous application of air and low-rate water, and 
finally by a high-rate water rinse, will be considered. Also, provision for filter-to-waste will be provided. 

The following design characteristics are provided for the granular media filters (GMFs) based on the 
preliminary design. It is noted that the BOT Developer will be free to select its filtration system meeting the set 
performance guarantees for the AAWDCP. 

Multimedia filter: The AAWDCP GMF system included in the preliminary design is composed of 96 filter units 
divided into two identical plants each of three process lines (or trains) and three backwash systems (i.e., one 
dedicated backwash system per filter train). Each process line has been designed to achieve a surface loading 
rate of approximately 11 metres per hour (m/h) with one filter out of service for backwashing (n-1 configuration). 
A common feed water channel distributes water evenly across a train of individual filters. Once the water has 
passed through the filter media, it flows to a filtered water tank that provides flow equalization upstream of the 
RO process. The filter media is composed of a top layer of anthracite, a bottom layer of filter sand, and two 
supporting layers of garnet gravel. The actual number of filters and design criteria utilized should be expected 
to vary based on the detailed design of the BOT developers. 

Filtered water equalization: Filtered water from the filters of each plant flows by gravity to the corresponding 
filtered water tank. This tank provides flow equalization upstream of the RO system and is designed to provide 
13 minutes of retention time at design inlet flow of 37, 076 m3/h. The net volume of the equalization tanks is 
8,000 m3. 

GMF backwash system: The filters are assumed to be backwashed using RO brine sourced from the brine 
backwash tank and air from a low-pressure blower system of the corresponding plant.  Each filter train contains 
dedicated backwash pumps while the duty and standby blowers are common for all three filter trains for each 
plant. The backwash procedure involves first draining down the filter until the water level is approximately 100–
150 mm above the surface of the filter media. This will occur by closing the filter inlet and maintaining the 
filtered water outlet control valve at the final registered position prior to initiating the backwash. The estimated 
drain down duration is 30 minutes. Once the desired water level has been achieved, air scouring, combined 
air scouring and low rate backwashing (1,125 m3/h) followed by high rate backwashing (5,250 m3/h) will 
sequentially occur. One duty air scour blowers will be used along with a standby one. The design capacity for 
each blower is 4,125 Nm3/h. The estimated total backwash duration is 54 minutes (including drain down, low-
rate and high-rate backwash and refill). It is noted that backwashing with brine is used in several SWRO 
desalination plants, but it has the disadvantage of causing an osmotic shock to the biofiltration on Dual Media 
Filters (DMF). Instead, seawater filtrate can be used for this purpose. The BOT developers will be allowed to 
select brine or filtered seawater for filters’ backwashing purposes in their detailed design. 

GMF filter-to-waste: Once the high-rate water wash step of the backwash is complete, the filter is placed back 
into service. Initially, the filter inlet will open with the filter outlet control valve closed to allow the filter level to 
increase up to the desired operating water level. Once the desired operating level is reached, the filter outlet 
control valve will slowly open with the filter-to-waste isolation valve open and filtered water to filtered water 
tank isolation valve closed. While the filter is ripening, low-quality filtered water will be sent to the outfall via 
the brine reservoir rather than the RO system. The flow rate of the filter–to-waste is assumed to be 788 m3/h. 
Initially, the filtered water will primarily be made up of RO brine remaining in the filter at the conclusion of the 
backwash. Once the desired filter-to-waste duration timer has expired (approx. 30 minutes), the filtered water 
will be redirected to the filtered water tank. 

4.2 Ultrafiltration (UF) System 

If a UF or MF system is selected, the system will be designed to achieve the AAWDCP performance 
guarantees. UF backwash water source can be either filtered water or RO brine. If brine backwash is selected, 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 26 

the process will also include the provision to perform backwashing using filtrate water during episodes where 
there is a significant increase in the organics content of the raw water. 

Membrane modules will be assembled in racks of equal capacity. Each rack will be capable of independent 
operation throughout its process sequences upon initiation. 

The effluents generated during the cleaning-in-place of the UF membranes will be first neutralised and then 
sent to the on-site solids treatment system for further processing before discharged to the brine chamber for 
outfall disposal. 

5. Cartridge Filters 

The feed water to the SWRO system will pass through cartridge filters unless a UF system pre-treatment is 
selected and directly coupled with the RO system, without an intermediate break tank. 

Based on the preliminary design report for the desalination plant dated September 2021, the following design 
characteristics are provided for the cartridge filters. 

RO Feed Water Cartridge Filtration: Five-micron cartridge filters are located upstream of the RO system of 
each plant to remove particulates that may have been introduced into the water after GMF or by biological 
activity in the filtered water tank. The cartridge filters of each plant are divided into two process lines: one 
dedicated to the HPP feed water pumps and one dedicated to the ERD feed water pumps. Each set of cartridge 
[...]
constructed in concrete, coated steel, or FRP. Provision for the periodic removal of insoluble materials 
contained in the commercial calcite will be considered. Backwash operations, including air and water, will be 
done automatically by actuated valves, pumps, and blowers. For the backwash of the contactors, desalinated 
water will be used. 

Based on the preliminary design report for the desalination plant dated September 2021, the following design 
characteristics are provided for the Calcite Filters. 

Calcite Contactors and Remineralized Water Tank: Calcite contactors are filled with calcite in the form of 
granules. RO permeate flows through these contactors, which will be designed to provide sufficient detention 
time for dissolution of calcium carbonate yielding the desired end products of hardness and alkalinity that 
determine the stability of the water. Over time, calcite is consumed in this treatment process and the granules 
must be replenished. 

For the AAWDC Project, one calcite contactors system will be provided for each plant. Each system will be 
divided into three separated process lines – one associated with each RO process line. Each process line will 
containsnine (9) individual contactors which were designed to maintain the desired maximum surface loading 
rate and minimum empty bed contact time (EBCT) with one contactor offline for backwashing or maintenance. 

Backwashing will be done every six (6) months to flush impurities present with the dry calcite from the 
contactors after loading in order to prevent them from passing into the treated water and affecting the aesthetic 
quality of the finished product but it may be done more often depending on calcite quality. For this reason, a 
dedicated backwash system including both pumps and low-pressure blowers was included in the design for 
each plant. Backwash waste may be directed to the solids treatment system or be sent to a separate buffering 
tank for solids settlement. The high solids content stream from the bottom of the buffering tank will be sent to 
the solids treatment system and not to the brine chamber for direct outfall disposal.  

Remineralized water flows under gravity to the corresponding remineralized water tank of each plant having a 
net volume of 2,400 m3. This provides flow equalization to the permeate booster pumps used to convey water 
up to the treated water reservoir. 

Details on chemical storage and feed systems are described below in Chemical Storage and Feed Systems 
section. 

3. Calcium Hydroxide System 

If a calcium hydroxide (lime) system is selected for the remineralization of permeate water, the system will 
include silos, lime dilution tanks, and lime saturators. Saturators will be fed with milk of lime produced in tanks 
with vertical agitators. Saturators will produce a stable concentration of low turbidity lime solution for injection 
into the main process stream. Lime sludge from the saturators will ultimately be removed and transported for 
offsite disposal. It is noted that lime saturator waste will be first neutralised for pH before being discharged to 
the on-site solids treatment system. 

- Caustic Soda (Sodium Hydroxide) 

The treatment process may include in its design provisions for final pH trim adjustment using sodium hydroxide. 

- Disinfection 

The disinfection system is intended to meet potable water quality standards, as set out in the Jordanian 
Drinking Water standards, and to safeguard the transmission pipe against biological growth. Disinfection of 
the desalinated water can be achieved using liquid sodium hypochlorite or gaseous chlorine. Chlorination will 
take place upstream of the desalinated water reservoir. A secondary chlorination point will be provided 
downstream of the desalinated water reservoir, to adjust the chlorine residual prior to leaving the Desalination 
Plant site. 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 30 

Based on the preliminary design report for the desalination plant dated September 2021, the following design 
characteristics are provided for the Disinfection and Pumping system. 

Permeate Disinfection and Pumping 

Permeate Booster Pumps to Treated Water Reservoir: The treated water reservoir is located approximately 
35 m above the remineralized water tank; therefore, a permeate booster pump system has been designed to 
convey the water up to this location. 

The permeate booster water pumping system of each plant is divided into 9 pumps and one standby pump 
(total of 20 pumps, 10 pumps per plant). Under normal operation the design capacity is 1,903 m3/h. Both pump 
groups are connected to the corresponding remineralized water tank through a dedicated suction header. 

Disinfection: Chlorine will be dosed in the treated water for initial disinfection and to maintain a minimum of 
1 to 1.5 mg/L of chlorine residual in the distribution system. Chlorine will be added downstream of the permeate 
transfer pumps of each plant and upstream of the treated water reservoirs. A dedicated gas chlorinator will be 
included in the design for these dosing points. A common chlorine storage building and chlorinator room for 
both plants will contain the chlorine dosing equipment for post-treatment and shock chlorination applications. 
It is divided into two areas:  

• One-ton chlorine cylinder storage room with monorail system to allow for lifting and transportation of 
the chlorine cylinders.  

• Chlorine feed room for the chlorinators (this feed room will share a wall with the storage building but 
remain separated for health and safety purposes).  

A one-ton chlorine air scrubber will be provided outside the chemical building in case of an emergency cylinder 
leakage. 

Details on chlorine storage and feed systems are presented below in Chemical Storage and Feed Systems 
section. 

Brine Disposal to Brine Reservoir 

Based on the preliminary design report for the desalination plant dated September 2021, the following design 
characteristics are provided for the brine disposal system. 

Brine from the RO system from each plant flows to the brine backwash tank. The brine backwash tank 
overflows to the outfall collection chamber. All the other process waste discharges after the solids treatment 
system will be directed to the outfall collection chamber for disposal via the marine outfall. The GMF backwash 
pumps draw water directly from the brine backwash tank. 

The outfall collection chamber receives the following plant streams: 

• RO brine overflow from the brine backwash tank 
• Solids Treatment Plant effluent 
• GMF filter-to-waste 
• Equipment drain downs 
• Instrument sample wastes 
• Tanks overflows 

Solids Treatment System 

Thickened solids from the clarification process (if used), pre-treatment backwash wastewater (generated either 
from GMF or from UF), waste streams produced by the selected post-treatment technology (e.g., calcite 
contactor backwash wastewater or neutralized lime saturator waste) and neutralized non-organic CIP wastes 
will be sent to an on-site solids treatment system. It is noted that post-treatment backwash effluents could be 
sent to a separate buffering tank for solids settlement instead of being sent to the solids treatment system 
provided that the high solids content stream from the bottom of the buffering tank will be sent to the solids 
treatment system and not directly to the brine chamber for outfall disposal. 

The solids treatment system will include, at a minimum, the following treatment components: flow balancing 
and storage, solids thickening, and mechanical dewatering. 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 31 

Supernatant from the thickening process, as well as liquid waste (centrate, pressate, etc.) from the mechanical 
dewatering process, will be sent to a mixing chamber to be blended with other discharge effluents prior being 
discharged to the brine outfall. 

Thickened sludge will be stored and conveyed at a controlled and constant rate to the sludge dewatering 
system. Polymer may be dosed to aid the thickening and dewatering processes. 

Dewatered solids will be disposed to an authorized landfill or other location permitted by the regulators (MoEnv, 
ASEZA).  

Domestic Wastewater Treatment System 

Raw Wastewater Characteristics 

The wastewater plant will be sized to treat the expected wastewater flows generated by the employees 
assigned to the operational period of the Desalination Plant. A per capita wastewater flowrate of 150 
l/capita/day shall be used to estimate the wastewater flowrate to be treated. 

The expected incoming domestic wastewater quality characteristics are provided in Table 2-4. 

Table 2-4: Wastewater quality characteristics 

Parameters Unit Value 
BOD5 mg/L 130-400 
Total Suspended Solids mg/L 130-400 
Total Phosphorus mg/L P 4-11 
Total Kjeldahl Nitrogen mg/L N-TKN 20-70 

Note: Metcalf&Eddy 2014 

Treated Wastewater Characteristics 

The BOT Developers will be left free to select using the treated wastewater for irrigation within the Desalination 
Plant site if all Jordanian regulations for irrigation water quality are fully complied. Under this alternative, the 
treated wastewater shall comply with the limit values established in the Standard JS893/2021 - Water – 
Reclaimed domestic wastewater for Class A (for cooked vegetables, parks, playgrounds, and roadsides within 
city limits). The main requirement in terms of treated wastewater (reclaimed) characteristics are summarized 
in the following table. 

 

Table 2-5: Treated wastewater quality characteristics 

Parameters Unit Value 
JS893/2006 

Value 
JS893/2021 

BOD5 mg/L 30 30 
Total Suspended Solids mg/L 50 50 
Total Nitrogen - TN mg/L N 45 70 
Total Phosphate mg/L P-PO4 30 10 

 

The BOT Developers will be also free to select a submerged disposal system as long as it meets the 
requirements set out by ASEZA. In such a case, treated wastewater quality, before mixing with any other waste 
streams for outfall disposal, shall comply with the following limits: 

• Ammonia: 95 percentile value ≤ 2 mg/L  
• BOD: 95 percentile value ≤ 25 mg/L  
• COD: 95 percentile value ≤ 125 mg/L  
• Total P: Average value ≤ 2 mg/L  
• Total Nitrogen: Average value ≤ 15 mg/L as N 
• Turbidity: Maximum value ≤ 30 NTU 

Wastewater Treatment Plant Description  



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 32 

Based on the preliminary design, aconventional packaged activated sludge WWTP will be provided including 
the following process treatment steps: 

• Pretreatment; 
• Aeration; 
• Sedimentation; 
• Disinfection. 

The description of the different process treatment steps is presented below. 

Pretreatment 

The pretreatment step involves the settlement of a portion of the suspended solids and the reduction of the 
suspended organic matter load. 

Aeration 

The aeration step allows for the degradation of organic matter and nutrients present in the wastewater using 
biomass. Excess biomass (sludge) will be digested aerobically in the aeration reactor itself obtaining stabilized 
sludge. 

The aeration treatment step will include the following equipment: 

• Aeration system, which supplies air through fine bubble diffusers from air blowers, oxygenating the 
biomass for oxidation of the organic matter; 

• Recirculation system, which allows the recirculation of the secondary settled sludge from the 
secondary clarifier to the aeration reactor. 

• Sludge wasting system, which allows to extract the excess biomass from the aeration reactor or from 
the secondary clarifier. 

Nutrient Removal 

If the BOT Developers select to treat the wastewater and send the treated wastewater effluent to the RO Plant 
brine outfall for final disposal, a nutrient removal process shall be designed and installed in order to meet the 
ESIA nitrogen and phosphorus limits.  

Secondary clarifier 

The clarification step consists of the flocculation and sedimentation of the biomass from the aeration reactor. 
The clarified supernatant from the secondary clarifier will be gravitationally conveyed to the disinfection basin.  

Disinfection 

The disinfection step consists of a process of chlorination of the effluent in a chlorine contactor tank in order 
to inhibit the growth of microbial activity.  

Ancillary Facilities 

The WWTP treated effluent will be stored in a treated wastewater tank with sufficient capacity to contain the 
water for approximately 2 days of treatment.  

In addition, the treatment plant will operate in fully automatic mode. The BOT Developer will provide and 
operate a SCADA monitoring system developed by an experienced operator for controlling each treatment 
process step status and treated effluent quality.  

Sludge Storage 

Excess biomass (sludge) will be thickened and stored in a separate tank for final disposal.  

The maximum stabilized thickened sludge production will be around 2 - 3 m3/month, which will be stored in a 
separate tank for final disposal. The sludge quality shall comply with JS1145:2016. 

Sludge Disposal 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 33 

The final thickened stabilized sludge will be disposed in an authorized disposal site approved by the competent 
national authority (ASEZA). However, the specific disposal site has not been defined, it should be a wastewater 
treatment plant for the final dewatering and conditioning and final disposition in a landfill or authorized site. 

Plant Effluent Management 

The mixture of the brine, solids treatment system effluent, and other waste streams to the Aqaba Gulf shall 
comply with all regulatory requirements, including the requirements listed in this ESIA study and its associated 
ESMP. The discharge water streams will include the following: 

• SWRO concentrate and permeate used for flushing the SWRO; 
• Liquid effluents recovered from the on-site solids treatment process;  
• Equalized post-treatment backwash provided that the high solids content from the bottom of the 

buffering tank is sent to the on-site solids treatment system;  
• Lime saturator waste shall be first neutralised and then sent to the on-site solids treatment system; 

and  
• Neutralized cleaning solutions for UF (if used) and SWRO as follows: 

• Effluents from non-organic chemical cleaning (CEB or CIP) of SWRO and MF/UF membranes shall 
be neutralized before being sent to the on-site solids treatment system, and 

• Any waste from organic, surfactant (SLS), chelating agents, EDTA, biocides or proprietary 
chemicals shall be disposed of via onsite evaporation ponds. 

Chemical Storage and Feed Systems  

A detailed description of all chemicals to be used during the treatment process is summarized in Table 2-6 
below including chemical function and storage specifications for 30 days storage capacity based on the 
preliminary design report for the desalination plant dated September 2021. 

According to the preliminary design, a common Chemical Storage facility will be provided for both process 
lines. Chlorine gas and CO2 will be delivered and stored on-site as compressed gases or in a liquid state. Each 
of these will be diluted with a dedicated carrier water stream prior to dosing. Sodium metabisulfite and citric 
acid will be delivered and stored on-site as dry chemicals. They will be batched on demand with water to create 
dilute chemical dosing solutions in make-up tanks and dosed using chemical dosing pumps. All other 
chemicals will be delivered as liquid solutions and dosed with chemical dosing pumps. Dosing locations are 
mainly at GMF feed, RO feed, RO CIP, CIP’s effluent neutralization and post treatment. 

Table 2-6: Function and Storage of Used Chemicals 

Chemical Form Function Storage tank 
specifications 

Sulfuric Acid Liquid 

Dosed upstream of the GMF to adjust 
pH to enhance coagulant 
performance if needed. 
Neutralize CIP waste solutions. May 
be used periodically for RO and UF 
CIP solution preparation. 

N:2 
Volume/tank: 37 m3 
Material: carbon steel 

Antiscalant Liquid 

Dosed upstream of the RO HPPs and 
ERD systems to prevent sparingly 
soluble salts from precipitating out in 
the brine and prevent mineral scaling 

N:2 
Volume/tank: 30 m3 
Material: FRP 

Sodium 
Hydroxide Liquid 

Dosed downstream of the calcite 
contactors for final pH adjustment of 
remineralized water 
Used periodically for the RO and UF 
CIP solution preparation and 
neutralization of spent CIP solutions 

N:4 
Volume/tank: 81 m3 
Material: FRP 

Carbon Dioxide Compressed 
gas Post-treatment stabilization N:8 

Capacity/tank: 106,000 kg 

Citric Acid Solid Prepare the RO and UF CIP acid-
cleaning solution 

N (batch tank): 1 
Batch tank volume: 12 m3 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 34 

Chemical Form Function Storage tank 
specifications 

Sodium 
Bisulfite Solid 

Neutralize free chlorine present in the 
RO feed water whenever shock 
chlorination of the feed water is 
performed 

N (batch tank): 2 
Batch tank volume: 5 m3 

Ferric Chloride Liquid Used as a coagulant for the feed 
water ahead of the GMF 

N:6 
Volume/tank: 96 m3 
Material: FRP 

Chlorine gas  Compressed 
gas 

Used at the desalination plant 
upstream of the RO unit to control 
biofouling 
Post-treatment dosing. May be used 
periodically for UF CIP solution 
preparation or for chemically 
enhanced backwashing. 

N (cylinder): 62 
Cylinder capacity: 1,000kg 

Polymer Liquid Use to improve solids settleability for 
the sludge treatment plant process 

N (IBC): 15 
IBC Capacity: 1,000 m3 

 

Facility Safety Measures  

The SWRO desalination plant will be designed to comply with the Occupational Safety and Health 
Administration (OSHA) standards and requirements. In outline, the following safety measures will be 
considered for the different RO process elements: 

• Chemical Dosing Lines: Above grade access at regular intervals; double contained piping 
• Chemical Dosing Points: Adjacent safety showers located near all chemical dosing points 
• Major Valves: Major valves to be generally less than 1,200 mm above finished floor to limit the use of 

ladders to maintain equipment 
• RO Building: Pipe installation to consider access around medium voltage motors and HPP equipment 
• RO racks: The racks will include on their front and rear, protection barriers for any pressure vessels 

below a height of 2.5 m to reduce the risk to plant operators in the event of an end cap failure. 
• Chemical storage area: Secondary containment provided for all chemical storage tanks, incompatible 

chemicals to be properly segregated, and safety showers/eyewash stations located at required 
intervals throughout the area 

• Electrical room: Appropriate separation of all medium voltage equipment to be provided 

In addition, ladders will be discouraged where stairs can be provided. Underground pits and vaults for water 
metering will be discouraged because of safety concerns relative to confined spaces. 

2.2.1.2.4. BPS 1 and Aqaba Reservoir 2 

At the SWRO Desalination plant site will be Aqaba Reservoir 2 (as shown in Figure 2-12), designed for 9,000 
m3 and planned within the site boundaries of the plant to supply Aqaba Governorate. 



 
 
Economic Resilience Initiative  
– Infrastructure Technical Assistance 
 
 

[Task 1.15 ESIA – AAWDC Project]     Tetra Tech, [05th April 2022] | 35 

 
Figure 2-12: Aqaba reservoir 2 at SWRO plant site 

 

2.2.1.2.5. General Layout of SWRO Desalination Plant 

Based on the preliminary design, the RO desalination plant and its complementary infrastructure will be 